

YOUR REF : -
DATE RECEIVED : DEC 05, 2017
DATE REPORTED : DEC 07, 2017

Report No. : **LPMI/08663/17**
Company : **Messrs. SGS (Malaysia) Sdn. Bhd.**
Wisma SGS, Lot 603, Pandamaran,
42000 Port Klang, Selangor D.E.

ANALYSIS REPORT

One (1) sample said to be **CALCINED ULEXITE** contained in a polythene bag, was received from M/s. Everchem Corporation Sdn. Bhd.

SAMPLE DESCRIPTION:-

CLIENT : **EVERCHEM CORPORATION SDN. BHD.**
SAMPLE MARKING : **CALCINED ULEXITE 48% D28P**

On analysis of the sample, the following result was obtained :-

<u>TEST PARAMETER</u>		<u>TEST METHOD</u>	<u>RESULT</u>
On dry basis:-			
Boron as B ₂ O ₃	%	AAS	48.0 (Four eight decimal zero)

Remark:

1. These test results are representative only of the sample received and are not intended to be representative of any lot, cargo or shipment.
2. This test report is not for L/C negotiation purposes.
3. **WARNING:** The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s).
The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

SGS (M) SDN. BHD. – MINERAL LAB SERVICES




HEE WAI SUM
B.Sc. (HONS) AMIC
CHEMIST